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Common drugs that may require renal dose adjustments

Cardiac drugs

Beta Blockers

Start with 50% lower dose in patients with eGFR < 30 mL/min/1.73m2

Titrate to effect (monitoring blood pressure and heart rate)

Digoxin

Reduce dose based on plasma concentrations

eGFR
(mL/min/1.73m2)

Load < 15 if loading dose necessary reduce dose by 50%

Maintenance 10–50 administer 25–75% of normal daily dose, or administer Q36H 

< 10 administer 10–25% of the normal daily dose or administer Q48H

Heart Failure
intended to target a digoxin 
concentration of 0.7 ng/mL

30–80 0.125 mg PO daily

< 30 0.125 mg PO Q48H

Spironolactone

eGFR
(mL/min/1.73m2)

Initial dose 30–50 12.5 mg PO daily or every other day

Maintenance 30–50 12.5–25 mg PO daily

< 30 not recommended
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Common drugs that may require renal dose adjustments

Cardiac drugs

Fenofibrate

Normal dose range eGFR (mL/min/1.73m2)

> 50 20–50 < 20

Fenofibrate 
micronized

200 mg PO daily; max 200 

mg PO daily

100% Avoid, use 

alternative 

formulation

Contraindicated

Lipidil Supra 160 mg PO daily; max 200 

mg PO daily

100% Initiate at 100 mg 

PO daily

Contraindicated

Lipidil EZ 145 mg PO daily; max 145 

mg PO daily

100% Initiate at 48 mg 

PO daily

Contraindicated
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